Ao BZI

HoBao Racing Inc.
No: 34, Lane 112 Sptigfuan Road,Hsin ChuangjDistric
N e WAHIPETNGILY S dIWan 28290
‘ » » A FIPHEH+600:2:-2096-2228
a =il hJ.J.!'JO“J.J.lJ corr). uv

:-‘ '

STISSOM :{o.l.l SUe! 'h,:.!_

21 ,-‘x.ﬂﬁnﬁ-ﬁj X

-
. e T |
HoBao Racing Dire: .,JIWJHJ,J 1198:19- r.mnr .Com - ik R - - g R

- -

- INSTIRUCTHIONMANUAL

Made in Taiwan



Tools Recommended

Hex Wrench Long Nose Pliers
1.5 mm ——[]
. 2mm -_I|E|| _D
25mm @ . |E|| D
REQUIRED 3mm [ | |E|| ) Side Cutter
N\
: : 4mm [ [lelf] o=
Radio Control Equipment Set |
1.5 mm EJJ
2mm Curved Scissor
2.5 mm :
3 mm f
4 mm f
8 mm I

Screwdriver

Modeling Knife
0o — D
[/ 777777 0 /|

Transmitter

f{ ‘ : ~ A
8 AA Size Batteries @ — ﬂj—@

For Transmitter Tweezers
Wrench
[j (O] 1] Reamer
Glow Plug Wrench B %:ﬂg:@
Grease
= || Grease
Instant Cement =
ﬁl ‘ Cement ;
= — Accelerator =
=0 Silicone Oil
s
g%"ﬁ'//"— ' Rubber Cement _
N—
\.‘_:4- . . ‘ Rubber —
\ih/?- | Steering Servo Cement | — I
N X"

Thread Lock

Receiver E T:_';i’a(d

A N\ N\ \
710 INODITIS

[




94117
4x8x0.1mm x8
Washer

94117
6.2x13.9x0.15mm x4

Washer

36101
5.8x1.9mm x4
O-ring

38404
M4x4 x1
Set Screw

31315
M3x15 x8
F/H Screw

94117
2.5x10.8mm x4
Shaft

84076
8x16x5mm x4
Ball Bearing

33315
M3x15 x4
B/H Screw

84076
8x16x5mm x2
Ball Bearing

37002
8x19x6mm x2
Ball Bearing

OP-0136N
3x16.8mm x2
Shaft

84076
8x16x5mm x4
Ball Bearing

38504
M5x4 x2
Set Screw

38308
M3x8 x4
Set Screw

Front / Rear Differential Assembly x2
n O R — 94117 E O @R — 94117
@la 94117 (JD  oum7
(2] QTD 36101 36101
94117 T
n f s 84001
®‘§_3
| © | 84076
38404 =] 84076
|
87003% o
i i i—sms
o
d=l==, 85110
AN
OPTIONAL:
OP-0148 : CNC ALUM CASE
y,
x2
5—94005N
D)
_aps
| 94005N
94005N
y,
84076
\ OP-0136N

OP-0136N

© {l

94078
M4 Nut x2

94078
M4x62 x2
Cap Screw

33318
M3x18 x4
B/H Screw

39008
M3 Nut x2

32325
M3x25 x2
Cap Screw

\

Front Steering Knuckle Hinge Pin Assembly

\

/




88002
M4x47 x2
B/H Screw

33414
M4x14 x4
B/H Screw

33312
M3x12 x2
B/H Screw

33412
M4x12 x2
B/H Screw

33418
M4x18 x2
B/H Screw

STEP 1

Front Shock Tower & Alum Lower Holder Assembly 1

P ep
334‘114
\ J
Front Shock Tower & Alum Lower Holder Assembly 2
STEP 2 _
=7)
NN
y
\. J

33312
M3x12 x3
B/H Screw

33312
M3x12 x2
B/H Screw

33312
M3x12 x2
B/H Screw

Front Bumper Assembly 1

STEP 1 Headlight

\. /

Front Bumper Assembly 2

STEP 2 Skid Plate

\ /

FFront Bumper Assembly 3

STEP 3 Bumper Mount

04




31320
M3x20 x2
F/H Screw

33310
M3x10 x1
B/H Screw

Front Servo Saver Assembly 1

\

84078— =2

94025N —

—94025N

1 94025-2 : .
! CNC ALUM STEERING RACK !

Uﬁ 94025N

.................................................

) 1940253 ; ;
' STEERING HARD SPRING |

..................................................

94025N
(CNC ALUM)

....................................................................................................

Steering Linkage

@ — 30006 94120 @

33312
M3x12 x2
B/H Screw

32315
M3x15 x2
Cap Screw

31323
M3x23.8 x2
F/H Screw

\

Front Susspension & Front Bumper Assembly

/

& — 870448

06




Front CNC Alum Shock Stiffener Assembly Front / Rear Shock Absorber Assembly x4

32316 32316 39007 - R it LT ,

o A 870445 }» O M2.5 Nut x4 Shock Set @ 90052BUN o — 94110N !
e No. 94105N . ; == 90047

90036
4x2mm x8

Cap Screw 9004 ! &
~ 90048 ' - 90036

‘ : T
O-ring

OO e

Washer

) m 90036 — 94132 . L g4110n
32318 @ 0036 ‘ | I
M3x18 x2 e » O-ring Shield x8 | . T
& I L 7
=T Q) SE = P

90036
4.05x7.96x1.2mm x4

N I/ \ ; SN
RN N\ ‘ ’3!!!' | \
QY \t//§’ NG ° 90047N_
\ ‘ }}\ 5 O Shock Piston

89107 o 3 Holes 1.6mm

— 94108

&= —90053BU

IR —— 94109 :
a @ | i —OP-0135

.................................

\ /

-~ @— 94132

33320
M3x20 x2
B/H Screw

.................................

\ /

B/H Screw

32320
M3x20 x2
Cap Screw

07




of

©

D

38308
M3x8 x4
Set Screw

38504
M5x4 x2
Set Screw

84076
8x16x5mm x4
Ball Bearing

OP-0136N
3x16.8mm x2
Shaft

94078
M4 Nut x2

94078
M4x62 x2
Cap Screw

39008
M3 Nut x2

32325
M3x25 x2
Cap Screw

Rear Steering Knuckle & Universal Joint Assembly

94095-1
(L + 1mm)

N
@ \
|

38504 —OP-0136N

\ /

Rear Steering Knuckle Hinge Pin Assembly

31323
M3x23.8 x2
F/H Screw

33318
M3x18 x4
B/H Screw

33412
M4x12 x4
B/H Screw

Rear Steering Knuckle Arm Link Assembly 1

G

\. /

\ /




33312
M3x12 x4
B/H Screw

88002
M4x47 x2
B/H Screw

39008
M3 Nut x2

32325
M3x25 x2
Cap Screw

31320
M3x20 x2
F/H Screw

33418
M4x18 x2
B/H Screw

Rear Lower Arm Holder Assembly

4

32325

87044S | 9
(3]

39008
M3 Nut x2

32316
M3x16 x4
Cap Screw

33318
M3x18 x2
B/H Screw

39009
M4 Nut x2

33312
M3x12 x4
B/H Screw

Rear CNC Alum Shock Stiffener Assembly

39008 —& 94084N
(CNC ALUM)

\. /

\. /




Whole Front Assembly

31316

M3x16 x4

F/H Screw
crew

Rear Assembly

Whole

33312

1

33312
M3x12 x8
B/H Screw
31316
M3x16 x4
F/H Screw
31414
M4x14 x2
F/H Screw

14

Rear Bumper & Wheelie Bar Assembly 2

M3x12 x4
B/H Screw

33312

Rear Shock Tower Brace Assembly

33312
M3x12 x4
B/H Screw
38308
M3x8 x1
Set Screw
94129

3x31.8mm x1

Shaft

Rear Shock Assembly

o)
o
2]
0
™

[ el A

M3x8 x2
B/H Screw

33308
" Cap Screw

o
N
]
N
™

il M3x20 x2

3.1x8x1mm x2

36809
Washer

H

©

13




94117
4x8x0.1mm x8
Washer

94117
6.2x13.9x0.15mm x4
Washer

36101
5.8x1.9mm x4
O-ring

94117
2.5x10.8mm x4
Shaft

84076
8x16x5mm x4
Ball Bearing

31308
M3x8 x2
F/H Screw

31310
M3x10 x2
F/H Screw

33312
M3x12 x2
B/H Screw

94090
3x13.8mm x1
Shaft

Center Differential Assembly

n = —9%4117 E

s 36101
= = 5 0op.0148
(CNC ALUM)

% — 84076

——94077N

(4] @ — 94117
|

== ——94117

36101
OP-0148 —— <=
(CNC ALUM) ——94091N
84076

c===b __ 89004G

\. J

33315
M3x15 x2
B/H Screw

94090
3x13.8mm x1
Shaft

33312
M3x12 x4
B/H Screw

32312
M3x12 x8
Cap Screw

3SW3NI
3x5x1.5mm x8
Spring Washer

Motor Gear Cover Assembly

j—gmgo

\. /

(CNC ALUM)

/ i
/ﬂ —3SWaNI

of—32312




B/H Screw

32310
M3x10 x4
Cap Screw

32312
M3x12 x1
Cap Screw

38404
M4x4 x1
Set Screw

33310
M3x10 x4
B/H Screw

Engine Screw

B/H Screw

CNC Alum Motor Mounting Plate Assembly

94097 — ||
(CNC ALUM)

By o N
L >
N =y 94131
1> N — (CNC ALUM)
—

\. J

38404

94070BU
(CNC ALUM)

\. J

33412
M4x12 x6
B/H Screw

33210
M2x10 x2
B/H Screw

32308
M3x8 x1
Cap Screw

33308
M3x8 x5
B/H Screw

33312
M3x12 x2
B/H Screw

31315
M3x15 x4
F/H Screw

38304
M3x4 x1
Set Screw

ESC./Motor Set on Chassis Frame Assembly

(1)
S8 2P
= ® o © B 33412
= N :f*lﬁ—rfffﬁrfijjfszifc —
505
L J

Steering Servo And Radio Box Assembly

n E sia ?* 32308
31315f7i é{ﬁsgaas

8 \I
851124&:5r% |
&

|&2—224210
L
2

z

£p— HB-5932MG

N\

33308 —§

— 87613




(

.x.\./ RS

AV

2

Q)
/

|

33312
20

Large Capicity Battery Mount on Chassis Frame Assembly
Large Capacity Battery Tray & Magic Strip Assembly

M3x12 x4
B/H Screw

gV}
RS
(P)
(32
™

Radio Box with Servo Arm on Chassis Frame
New Upper Roll Brace & Wire Pass Through Assembly

2 2 2 2
xo Ko Xo X8
S 00 S
[l [ ¥ NST <
%} & [} @
® ©® © N
B=d S=d S=d ®w=0




22

T £ °
i 3
s TM«W% - 2 zZ
— Wu E: To) 0 0 m ER RS < 2 © m
- Q < < © o S~ ~ 5 |0 ~ 2 | 2
2 o o o = =) o A o g5 o
= < < < o o= < S [~ < =
(7)) S o o o = e, |o o o fo)) 3
D [N <
m M
< _
P c N uw N N (q\] ™
© a ®) S ) = i ©
3 — Eq [@ N 2 |3 Te) To) 2 |0 s | p
o o s& o = w w S c |8 L S
< < 2 < 3 < < 8 m 5 AO_. > >
52 S 3 o)) o (o)) (o)) g | (o)) * @
8 ) 8
& Omn)-
IS £
= 538 529 8
2 33 XO& &
2 . Z|l 2 3 Z < Z o) o) o ™
m o N, (S| o= 70 (N o L0 S o - -
L0 & |o ,, o o g
S S ZE b 3 & 3 S S S S
S S o o o
> 8
(o —] nm.
=
=z @VVw
3 W £ O 0 o = S ‘m 2 1 Z
N 3 - N N 5o |WO © @p 2 |oo 558 00
o £, | N §, S . |O© 5 |= o8 o &5 |oH T E, | 259 i M, = "
Q £i ol (O]t |8 8 |= ™ 2N | © o @mmo S 018 o 4
D 8§ |© ¢ |18 NI =) %m D : | . |[S CVES|S S I 12 <
oo S 2 | \ © o @ £ > @m g |o 9 >
=z © °
”/ m
‘! 2 ? z c 5
Te g |o g | g |w = o~ 2 |o Q e ™ a
N~ MY s | Ta | T2 |2 <8 |~ ~— 23| O o | < 8 N~ 2 ~— £
Ol V) Ee (2 g |2 @ ES | =% |5 = 0g| Q@ ) ¢ |@ & |© £
< 2/ g < 9 < 3 <t - 0 0 Z N~ SN N~ N~ <
S & |© ¢ |© g |© © 38 | e |© © © @
3 & & i 3o &
=3 ©
w
o g g m. c 2 e .
- N <t © o)) g — 3 N g N e © I 4 2¢
N g 19 £2 19 FAISIEO AL 28 |2 e S s |8 2 |Q 22 68
3 s |8 48 218l D Vg (0) e gl (1) | gl 23 HEE
N ™ ™ ™ ™ 5 |o  |» s @ 5 |o 2 |0 £3
FS 5 M N = o™ 0

x4

Tires Assembly

J

v
P

94121BU
ANTI-LOOSE WHEEL NUT

=

£/

P//// 0N

A

e A

< (Y
&

e \ S, N —

N\ N\ AVV \\ \w
X \./v/%

g
N
™
N~
o

94075BUN: MTX PRINTED BODY-BLUE
OP-0125N: MTX CLEAR BODY

Body & Sponge Assembly

21

Wheel Hex Nut x4

2
m
=
N
S
<
o




ey i 7. &

PARTS LIST PARTS LIST

94078 94090 OP-0134 89322 OP-0085
s M24P";‘Su ' SXiim 245§8mm S
(¢ 10pcs 2pcs
5 — Ca, <, )
M4X§§é§mm ~% 3x13.8mm CENTER DIFFERENTIAL SET "2000KV CNC ALU¢42
94079 94110N 94125 OP-0135 89420WP-1 OP-0090
7 = & = &3
] 2pcs 2pcs 6pcs @ % £ = %\)’ @
M%};g}m 2pcs SPONGE FOR BODY 2p0e PAIR xﬁgg\ pLuG 200KV e

94126 OP-0136N 89421WP-1 OP-0091

iggjﬁgés -, 3x1gZ§EE:Pm ‘ <§§§é§£2>

0 — ‘ 2 8 \ '
OP-0148 HB-5932MG OP-0092
CNC ALUM CASE
J 5 ;:' $:
pcs 4pcs  2pcs % W‘"mm“l‘m @
% / ‘ M3mm % Bronze
2.5x1 g&gm Pin 2pcs 8 S%’g;” 7.4V | CORELESS Zpes
94095-1 94118 OP-0101
(L+1MM)
2pcs
4pcs
94097 OP-0125N
CNC ALUM _
@%222?2@ 1
O M3x8
3pcs — Set Screw
3x31.8mm Pin
94086 94100 94120 94130
2008 ®4.5x127(F)
94087 94104 94121BU 94131

4pcs  2pcs

S,

2.5x10.8mm Pin 2pcs
2pcs

M3x8mm
4pcs CNC ALUM gx8mr
6pcs

M3x62mm

94132

94088 94105N

=

2pcs

94108

2pcs

23 24



ey /.

PARTS LIST

ey /. ¢

PARTS LIST

TANDARD PARTS 94026  SERVO STEERING ROD END, 2PCS 94131 MTX CNC ALUM MOTOR MOUNTING PLATE SCREW ESC/SERVO/MOTOR OPTIONAL PART
224210 SINKALUM WASHER 3MM, 16PCS 94031 RADIO BOX 94132 NEW SHOCK NYLON PARTS FOR 90052BUN 31308 M3x8 FLAT HEAD SCREW 89322  1/8 BRUSHLESS MOTOR 2000KV. 89311 1/8 MOTOR GEAR 14T- 5MM
30002 BALL JOINT 7.8MM, 4PCS 94033N  NEW UPPER ROLL BRACE BT-503  HYPER MT PLUS TIRE W/ FOAM, 2PCS 31310 M3x10 FLAT HEAD SCREW 80420WP-1 § ATERPROOF ESC 150A (PAIR XTS0 PLUG) 89325  1/8 MOTOR GEAR 15T- 5MM
30004  BALL6.8MM, 6PCS 94045  CNC ALUMINUM MOTOR MOUNT OP-0134 /TSKEESBNI'}EH%I;NJESR DHFAEREIEAL 31315 M3x15 FLAT HEAD SCREW 89421WP-1 WATERPROOF ESC 150A (PAIR XT90 PLUG) 89326 1/8 MOTOR GEAR 16T- 5MM
30006  BALL FLANGED 7.8MM, 4PCS 94048  ESC.MOUNTING PLATE OP-0135  SHOCK SPRING- HARD- ORANGE, 4 Pcs 31316 M3x16 FLAT HEAD SCREW HB-5932MG WATERPROOF ESC 150A (XT90 PLUG) 89327  1/8 MOTOR GEAR 13T- 5MM
36809  SPACER 3x8x1MM, 10PCS 94068  HOBAO NAMEPLATE OP-0136N  ALUM 17MM WHEEL HEX HUBS-SHORT 31320 M3x20 FLAT HEAD SCREW 89328  1/8 MOTOR GEAR 17T- 5MM
36101 O-RING 5.8 x 1.9MM, 4PCS 94070BU  CNC ALUM MOTOR "C" HOLDER - ®40- BLUE OP-0148  ALUM. DIFF CASE WITH COVER, GASKET, SCREWS 31323 M3x23.8 FLAT HEAD SCREW 89329  1/8 MOTOR GEAR 18T- 5MM
37002 BALL BEARING 8x19x6MM, 2PCS 94072 MT PLUS REAR ANGLE LIMIT BLOCK 31410 M4x10 FLAT HEAD SCREW OP-0036  1/8 MOTOR GEAR 19T- 5MM
39057 PIN 2.5 X10.8MM, 5 PCS 94074  HYPER MT PLUS WHEEL-GREY, 2PCS 31414 M4x14 FLAT HEAD SCREW OP-0037  1/8 MOTOR GEAR 20T- 5MM
39408 m;fsgﬂchKr\écT;I#iggg%gggEW, 94075BUN MTX PRINTED BODY - BLUE (NEW) 32308  M3x8 CAP HEAD SCREW OP-0038  1/8 MOTOR GEAR 21T- 5MM
3SW3NI  SPRING WASHER 3x5x1.5MM,10PCS 94076 MT PLUS NEW RETAINER, 2PCS 32310 M3x10 CAP HEAD SCREW OP-0039  1/8 MOTOR GEAR 22T- 5MM
84075  BALL BEARING 6x13MM, 4PCS 94077N.  NEW DIFFERENTIAL OUTDRIVE CUPS, 2PCS 32312 M3x12 CAP HEAD SCREW OP-0085 CNC MOTOR “C” HOLDER-%42
84076  BALL BEARING 8x16x5MM, 4PCS 94078 MT PLUS NEW HUB HINGE PIN (M4x62MM), 2PCS 32315 M3x15 CAP HEAD SCREW 0OP-0090 (DHC;\BRUDLECL)X%GD)"J?;CPSROOF WHEEL FLANGE HUB
84078  BALL BEARING 6x10x3MM, 4PCS 94079 MTPLUS Il FRONT/REAR LOWER ARM, 2PCS 32316 M3x16 CAP HEAD SCREW 0OP-0091 (DGC?L%'-)FZLP%%K DRI ARCIOI WAIEEL HLANEEE [HIUE
84135 NYLON NUT 4MM, 10PCS 94080  MT PLUS Il SHOCK TOWER 32318 M3x18 CAP HEAD SCREW 0P-0092 (DB%E‘OUNLZEEE%%'ESDUST PROOF WHEEL FLANGE HUB
85110  NEW DIFFERENTIAL CASE SET 94081 MT PLUS Il SHOCK FRONT/REAR BUMPER SET 32320  M3x20 CAP HEAD SCREW OP-0101  CHASSIS SUPPORTER PLATE
85112 BALLJOINT 5.8MM 7075 CNC 94083  SKID PLATE 32325  M3x25 CAP HEAD SCREW OP-0125N MTX CLEAR BODY SHELL W/ DECAL
87003  DIFFERENTIAL OUTDRIVE CUP 94084N  NEW MTX CNC ALUM SHOCK STIFFENER 32440  M4x40 CAP HEAD SCREW OP-0138  CNC 7075 ALUM STREETING KNUCKLE ARM
87044S  ALUM COLLAR 3x10MM 94086  MT PLUS Il CENTER DIFFERENTIAL CASE 33210 M2x10 BUTTON HEAD SCREW OP-0139  STEEL BEVEL GEARS SET
87375  BODY CLPS 94087  CNC ALUM. CENTER DIFFERENTIAL MOUNT 33308 M3x8 BUTTON HEAD SCREW
87613  ANTENNATUBE 94088  STEEL GEAR(16T), 2PCS 33310 M3x10 BUTTON HEAD SCREW
88002  HEX SCREW 4x47MM 94089  MT PLUS Il SPUR GEAR(45T-1M) 33312 M3x12 BUTTON HEAD SCREW
89002-W  6X12 MM WASHER 94090  MTPLUS Il GEAR AXLE 33315 M3x15 BUTTON HEAD SCREW
89004G GASKET ONLY FOR DIFFERENTIAL, 4PCS 94091N NEW STEEL SPUR GEAR - 36T FOR GASKET VERSION 33318 M3x18 BUTTON HEAD SCREW
89107  SHOCK STEEL BALL END 6.8MM, 4PCS 94092 MT PLUS Il WHEELIE BAR MOUNT 33320  M3x20 BUTTON HEAD SCREW
89312 MAGIC STRIP, 2PCS 94093 MT PLUS Il WHEELIE BAR WHEELS, 3PCS 33412 M4x12 BUTTON HEAD SCREW
89635  FUTABA SERVO HORN (25T) 940951  UNIVERSAL JOINT(+1MM) FOR MT PLUS Il 33414 M4x14 BUTTON HEAD SCREW
90036  SHOCK ABSORBER REPAIR SET 94097  MTPLUS Il CNC ALUM. SUPPORTING BAR 33418 M4x18 BUTTON HEAD SCREW
90038 HINGE PIN, 4 SETS 94100  MT PLUS Il ORANGE HEADLIGHT, 2PCS 38304  M3x4 SET SCREW
90047N.  NEW SHOCK PISTON, 3 HOLE 1.6MM 94104  TURNBUCKLE M3 x 62MM 38308 M3x8 SET SCREW
90048  SHOCK BLADDER, 4PCS 94105N  NEW SHOCK ABSORBER SET (ID 17MM) 38404  M4x4 SET SCREW
90052BUN NEW SHOCK CAP TOP-BLUE, 2PCS 94108  SHOCK BODY, 2PCS 38504  M5x4 SET SCREW
90053BU  SHOCK CAP BOTTOM-BLUE, 2PCS 94109 SHOCK SPRING ADJUSTABLE RING, 4PCS 39008 M3 NYLON NUT
94001N  NEW CROWN GAR - 29T FOR GASKET VERSION | 94110N  NEW SHOCK SHAFT SET- COATED 39009 M4 NYLON NUT
94002N  NEW MTX PINION GEAR - 9T 94115 LARGE CAPACITY BATTERY TRAY
94004  GEAR BOX 94117 NEW STEEL BEVEL GEARS SET
94005N  NEW OUTDRIVE CUP, W/RETAINER & PIN 94118 REAR KNUCKLE ARM LINK ACCESSORY
94008  PLASTIC HINGE PIN RETAINER 94119 TURNBUCKLE M5x82MM, 2PCS
94009 ALUMINUM HINGE PIN HOLDER, 2PCS 94120  TURNBUCKLE M5x88MM, 2PCS
94010  CAMBER LINK ROD ENDS, 4PCS 94121BU  ANTI-LOOSE WHEEL NUT 17mm- BLUE, 4PCS
94013 STEERING KNUCKLE & HINGE PIN UPRIGHT 94122 MOTOR GEAR COVER
94014  STEERING KNUCKLE ARM LINK, 2PCS 94123 WIRE PASS THROUGH
94016 INNERARM HINGE PIN, 2PCS 94124  MOTOR HEATSINK W/ HOSE CLAMP
94019N  NEW SHOCK TOP CAP PROTECTOR W/BODY POST | 94125  BODY BUFFER SPONGE
94023  CNCALUM UPPER FRONT PLATE 94126 COOLING FAN
94024N  NEW SERVO SAVER ARM 94127 7075ALUM ONE PIECE CHASSIS FRAME
94025N NEW SERVO SAVER HUB SET W/HARD SPRING AND RACK 94128 MTX FRONT/REAR SHOCK TOWER BRACE
940252 CNC ALUM STEERING RACK 94129 MTX REAR CHASSIS BRACE MOUNT
94025-3  STEERING HARD SPRING 94130 CENTER DRIVE SHAFT SET- @4.5MM

25

26




-
. SR
??\% g 003 T N
$,\\P~ o 94001N ﬁ N
X .

Shock Set Q??’?\ 9411\7 el PR
No. 94105N \\ ST Q el |
""""""""""""""""""""""""""""""""""""""""""""""""""""""" P\?\Q/ =3 @ 3}1 . /’, )
: L : & & N - PP
90052BUN ~ [mm ¢ ; < %- 08 85110 UOTIN
E 7= b | - O$ . Qe < 7 = ~ 04125
PYPPRN N (°) ; Q?‘ W& e %?/ e N SPONGE
' . 94025N— & ' | ®© pd ??‘ ffo @, @
90048 ————— V1 ©—230006 ' ) N 'S \ 0% T
: B o T ! %94104 R @ S ’\\P‘\f—’/mm \ \ -
YAMON——+——— & P “@ \ N - ?/$ _
QOUTN === || 94010 N & — 04026 @y 84(‘)76 ??/?\
94110N ; - . 94025N— 8—s85112 ' N 87(‘)03 0\?
94110N ———— = P N 1 I " L «6?\ d ®o
L= e : o G
90036 - b 94025N q T 94024N : N Q?/ 9411\7 &
% b o . . o
= I ' & | e | ® .
: : ! TN ° : \ 01\10148
: . 94025N— 94024N * € ' 36101
l b ' \o : " sao7s
94110N ' L \ I N OP‘0148
: o s . L g
: P é’ — 94025N s N @ ° OP‘—0148
' ' ' ! * = e
E P & —94025N \@ - | | L
- ro | 94117
9411ON ———+——— &= b : . 94077N i
94110N . = b —94025N : . .
94108 — 1
87613 —
90053BU ————— =5
[ ]
94109 I

7
¥
89635 — &3 [
P

85112 — i - S
224210 —%0_~g, Nl T - Ny
$ \\‘\s‘ AN e,  ©—84135
94005N ¥ @& ag) — 94008 A 9412‘1BU
N » ‘
840(6 ) J — 94009 ; @
94130
94005N \ ©4.5x119MM (R)

OP01S5%§
'
'
'
'
'
'
'
'

89421WP-1
ESC.
( 9 (OPTIONAL)
94132 @, :
' 2 ‘
32 | 870445 94004 &, w0s o,
‘) N ° ‘q 0

@ 94090

94130
|— oP-0136N  ©4.5x127MM (F)

@ — OP-0136N

(OPTIONAL)

@ — 94121BU
...................................... 94033N

27 28



